





PREFACE

This Parts Catalogue covers all Parts and Service Tools available for the
HONDA 50 (model C100) and the HONDA 55 (model C105).

PART NUMBERS

The prefix letter of C and figures (two or three figures from the left),
represent the model of the machine to which the part numbers refer. For
instance, ‘Cl00’ refers to the model C100—HONDA 50.

The following diagram indicates the breakdown of part letters and
numbers:

C 100 48 41 . 1 A—Upper case, horn switch.

Identification for Identification for

Motorcycle Modified Part
Exclusive model number Assembly breakdown
unit number

Basic Part number Indication of Assembly
Part unit number breakdown.

When the letter ‘Y’ is inserted between prefix C and 100, as shewn
below, the 'Y’ indicates a Part provided for special purposes. Example:
C Y 100 64 33 B—Final drive sprocket.

ENGINE and FRAME numbers

When ordering parts it is advisable to quote the engine and frame
numbers of the machine for which the parts are required. The engine number
will be found on the left-hand side of the crankcase and the frame number is
stamped on the left-hand side of the frame, adjacent to the toolbox cover.
Numbers should be quoted in full exactly as they appear on the machine.

Complete part numbers and descriptions should be quoted when order-
ing parts.

Engine and Frame numbers should always include the prefix letter prior
to the number, e.g. C102-B015527 Frame No.
C102E-39857 Eng. No.
ENAMELLED PARTS

Orders for enamelled parts should clearly state the colour required
either in full or abbreviated, as follows:

Creen — Gl Red — R2 Columbia Blue — PB2

NUTS, BOLTS, SCREWS, WASHERS, COTTER PINS, etc.
are abbreviated as follows:
Shape Identification

B — Bolt H —Hexagonal P — Pan (screw)

N — Nut S — Slotted F — Flat

] — Screw C — Cup or Blind O — Oval

W — Washer R — Round P — Flat (washer)

PC — Cotter Pin L. — Thin (nut) L — Lock or spring washer

- GB — Journal Ball Bearing W — Welding T — Taper
Cr — Chrome

All dimensions quoted in this parts list are in millimetres.
Carriage and packing is charged on orders under £10 in value.

ALTERATIONS WITHOUT NOTICE

We reserve the right to make alterations and additions to parts, part
numbers and prices without prior notification.



HONDA 50 HONDA 55

(model C100) (model C105)
SPECIFICATIONS
C100 C105

Engine Four stroke, o.h.v. Four stroke, o.h.v.

single cylinder, air cooled. single cylinder, air cooled.
Bore and stroke 40 x 39mm. 42 x 39mm.
Cylinder capacity 49cc. S54cc.
Max. horse power 4-5 @ 9,500 r.p.m. 50 @ 9,500 r.p.m.
Ignition Flywheel AC generator Flywheel AC generator
Carburettor Keihin, type DP13HOV Keihin, type DP13HOV
Clutch Multi-plate, wet, automatic Multi-plate, wet, automatic
Transmission Three-speed, controlled Three-speed, controlled

by foot by foot

Overall ratios Top 12-8-1 12-8-1

Second 19-3-1 19-3-1

Low 35-8-1 35-8-1
Tyre sizes 2-25"x 17", front and rear 2-25”" x 17", front and rear

Engine oil capacity 0-6 litres (0-19 gallon)
Petrol tank capacity 3 litres (54 pints approx.) 3 litres (54 pints approx.)

Overall length 1780mm. (71-25ins.) 1795mm. (71-8ins.)
Width, max. 575mm. (22-25ins.) 575mm. (22-25ins.)
Height 945mm. (37-25ins.) 945mm. (37-25ins.)
Wheelbase 1180mm. (46-5ins.) 1180mm. (46-5ins.)
Weight, dry 65 kgs. (143 1b.) 66 kgs. (145 1b.)

EUROPEAN HONDA MOTOR TRADING CO.
2 MANORGATE ROAD
KINGSTON-UPON-THAMES, Surrey

TELEPHONE KINGSTON 4551 TELEX 28612
April 1963







CONTENTS
ENGINE GROUP

Ref. No.
El-1 Cylinder — cylinder head . : ; . : : 2
El-2 Crankshaft — connecting rod — plston : : : i 4
El1-3 Camshaft — timing gear — valves — oil pipe : : : 6
E2-1 Clutch — R /H crankcase cover — kickstarter : - . 1-8
E2-2 Transmission — L /H crankcase . ; . i : ; 10
E2-3 Gear change — R /H crankcase . J X ) : ; 12
E2-4 Gear shift . ; : . 14
E3-1 Contact breaker — L fH cran.kcase cover — ﬂywheel—generator 16
E4-1 Carburettor : : : : . : : : . 17-18
J
FRAME GROUP
Fl-1 Handlebar . : : ’ : . : : ; : 20
Fl1-2 Front cushion . : : : : 22
F1-3 Front fork — front fender (mudguard) . : b, . 23-24
F2-1 Fuel tank — dual seat . ; : = : . . 26
F3-1 Frame i ! . - ; ’ : ! . 28
F3-2 Front legshield — air cleaner : : - : . 30
F3-3 Centre stand — muffler — brake pedal L d . - 32
Fa-1 Rear fork — chain case : - 2 . : : : 34
F4-2 Rear cushion i : - . . ! : : ’ 36
F4-3  Front wheel —hub . : : : . ; . . 38-40
Fa-4 Rear wheel : ; ; 5 . 3 - : : 42
F5-1 Horn — winker switch 5 : : : : : : 44
F5-2 Tail-light — winkers . : - : : . 47-48
F5-3 Head-light — battery — wiring harness ; : . : 46
Winkers — German type . : : - : : : 50
Commeon tools : : L . ; . : ; : : 52
Special tools . > : : : : z . 5 . ! 54

For identification of groups refer to opposite page



CYLINDER — CYLINDER HEAD

1



CYLINDER — CYLINDER HEAD

Ilus. Quantity Price each
No. Part No. Description C100 C105 £ s d
1 C1001193A Dust guard 1 1 9 6
2 CA1001201B Cylinder 1 312 6
C1051201 Cylinder 1 312 6
3 C1001206H Cylinder head (bare) 1 3 50
C1051206 Cylinder head (bare) 1 3 5 0
4 C1001211L Cylinder head cover 1 1 1 2 6
5 C1001213B Cap, tappet adj. 2 2 2 9
C1001216 Guide, ‘O’ ring 2 5
7 C1001225C Packing, cylinder base 1 1 5
8 C1001227A Gasket, cylinder head 1 11
C1051227 Gasket, cylinder head 1 11
9 C1001228D Packing, cylinder head cover 1 1 10
10 C1001240 Insulator, carburettor 1 il 10
C1001241 Packing, carburettor 1 1 5
12 C1001250B ‘O’ ring, 31-5 mm. 2 2 1 3
13 C1001251 Rubber packing (cylinder
head oil return) 1 1 3
14 C1701249 ‘O’ ring, 10-5 mm. (inter.
with C721249) 2 1 3
15 CI101127 Dowel pin, 10 x 16mm. 2 2 10
16 Cl001817 Sparking plug (type CTH)
(inter. P10.127G) 1 5 0
17 CY721818 Suppressor cap (sparking
plug) 1 1 2 6
18 C1002707A Bolt A, cylinder head cover 1 1 2 1
19 C1002708C Bolt B, cylinder head cover 1 1 2]
20 C1002746A Stud bolt A, cylinder 3 3 2 1
21 C1002747A Stud bolt B, cylinder 1 1 21
22 C1002748 Stud bolt, 6 x 33mm. 2 2 1 3
23 C1002749 Stud bolt, 6 x 30-5mm. 2 2 10
24 C1022752 Stud bolt, 6 x 24mm. 2 2 8
30 BEHG50 Hex. bolt, 6 x 50mm.
(cyl. head cover) 2 2 5
31 NH6 Hex. nut, 6mm. 12 12 27
32 WL6 Spring washer, 6mim. 2 2 2



CRANKSHAFT — CONNECTING ROD — PISTON



CRANKSHAFT — CONNECTING ROD — PISTON

IMus. Quantity Price each
No. Part No. Description C100 Cl105 £ s d
Cl1001300HW1  Crankshaft assy. complete 1 1 512 6
1 C1001301D Crank pin 1 1 I 9
2 C1001302NW1  Right-hand crankshaft 1 1 115 0
3 Cl101303W1 Left-hand crankshaft 1 1 112 6
4 C1001316D Connecting rod 1 1 118 9
5-1 C1001332B Roller retainer, connecting
rod 1 1 7 9
6 C1001361D Piston, std. 1 19 3
C1001361DS1 Piston, oversize 0-25mm. 1 19 3
Cl1001361DS2 Piston, oversize 0-50mm. 1 1 1 3
C1001361DS3 Piston, oversize 0-75mm. 1 1 1T 9
Cl1001361Ds4 Piston, oversize 1-00mm. 1 1s 286
C1051361 Piston, std. 1 19 3
C105136181 Piston, oversize 0-25mm. 1 19 3
C105136152 Piston, oversize 0-530mm. 1 I 18
C105136183 Piston, oversize 0-75mm. 1 TR0
C105136154 Piston, oversize 1-00mm. 1 1 2 6
1 C1001362A Piston pin 1 1 2 6
8 C1001363 Piston pin clip 2 2 5
9 C1001364A-Cr Piston ring set, std. 1 9 0
C1001364AS1-Cr Piston ring set, oversize
0-25mm. i 89 0
C1001364AS2-Cr Piston ring set, oversize
0-50mm. 1 10 4
C1001364AS3-Cr Piston ring set, oversize
0-75mm. 1 10 4
C1001364A54-Cr Piston ring set, oversize
1-00mm. 1 11 0
C1051364Cr Piston ring set, std. 1 9 0
C108136451-Cr Piston ring set, oversize
0-25mm. 1 9 0
C1051364AS2-Cr Piston ring set, oversize
0-50mm. 1 10 4
C1051364S3-Cr Piston ring set, oversize
0-75mm. 1 10 4
C105136454-Cr Piston ring set, oversize
1-00mm. 1 11 0
10 C1001409B Dowel pin, timing gear 1 1 9
11 C1002780 Lock nut, 14mm. I 1 1
12 C1002811 Woodruff key, 3 x Smm. 1 1 1 §£3
13 1002872 Lockwasher, 14mm. 1 1 9
14-1 C1002921C Roller, 2-5 x 10mm. 20 20 10
15 C1002944 Oil seal, SCY1-17347 1 1 2 1
16 GB6203 Journal ball bearing 6203
(17x40x12) 1 1 10 6
17 GB6303 Journal ball bearing 6303
(17x47x14) 1 1 10 8

€



CAMSHAFT — TIMING GEAR — VALVES — OIL FEED PIPE

5



CAMSHAFT — TIMING GEAR — VALVES — OIL FEED PIPE

Quantity Price each
Part No. Description C100 Ci05 £ s d
C1001401B Timing gear (crankshaft) 1 1 I 1 3
C1001416D Camshalft (bare) it 1 1 2 6
C1001417A Camshaft gear 1 1 16 3
C101601-24 Knock pin, for camshaft gear 1 1 10
C1002871 Side washer, for camshaft gear 1 1 5
Cl1001511C Push rod, inlet 1 1 1 8
C1001512C Push rod, exhaust 1 1 6 9
C1001516C Lifter, valve (cam follower) 2 2 7 9
10 C1001521D Rocker arm, inlet valve 1 1 9 6
11 C1001522D Rocker arm, exhaust valve 1 1 8 9
12 C901523 Screw, tappet adjusting 2 2 1 3
13 C1l001526C Shaft, valve rocker arm 2 2 2 6
14 C1001531 Spring, rocker arm 2 2 5
15 CIl001547A Exhaust valve 1 1 8 9
16 C1001546A Inlet valve 1 1 7 8
17 C1001548 Valve spring, outer 2 2 1 8
18 C1001549 Valve spring, inner 2 2 16
19 C1101556 Retainer, valve spring 2 2 2 6
20 C1001560A Cotter, valve 4 4 0
21 C1001611A Qil strainer (plate) 1 1 2 9
22 C1001612 Fixing spring (oil strainer
plate) 2 5
23 C1001679A Oil pipe 1 1 4 9
24 C1002719 Shaft end screw, valve rocker
arm 2 2 1 3
25 C10027173 Nut, tappet adjusting 2 2 5
26 C1002839A Bolt A, oil pipe banjo joint
(extended bolt above inlet
rocker) 1 1 1 8
21 C1002838 Bolt B, oil pipe banjo joint 1 1 1 3
28 C1002864B Washer, 10-2mm. (rocker shaft
end screw) 2 2 5
29 €1002889 Packing washer, oil pipe joint 4 4 2
30 BH816 Hex bolt, 8 x 16mm. i 1 5



CLUTCH — R/H CRANKCASE COVER — KICKSTARTER

Illus. Quantity Price each
No. Part No. Description C100 C105 £ s
1 C1001111K R/H crankcase cover 1 1 3 5 0
2 Cl001137B Qil gauge (dip stick) 1 1 3 8
3 C1001162 Packing, R/H crankcase cover 1 1 110
4 C1001168 Packing, oil gauge (dip stick) 1 1 5
5 C1002201H Clutch outer, complete 1 1 1 0 4
C1002201GSs1 Clutch outer, complete
(previous to frame
C100-CO8268T) 1 1 0 4
6 C1002202A Friction disc, clutch 2 2 4 0
C1002202 Friction disc, clutch (previous
to frame C100-COB82867) 3 4 0
7 C1002203B Plate A, complete, clutch T 1 6 9
C1002203A Plate A, complete, cluich
(previous to frame C100-
C0828671) 1 6 9
8 C1002204C Plate B, complete, clutch 1 1 6 6

7




Illus.

Quantity

Price each

No. Part No. Description Cl100 C105 & 8 d
9% C1002208A Plate C, complete, clutch 2 2 6 6
10 C1002207 Pressure plate (previous to
frame C100-CO82867) 1 1 2 8
11 C1002208] Clutch centre 1 1 1 3 ¢4
C1002208H Clutch centre (previous to
frame C100-CO82867) 1 1 3 4
12 C1002209H Drive plate 1 1 18 9
C1002209G Drive plate (previous to frame
C100-C0828617) 1 18 9
13 C1002210K Drive gear 1 1 58
14 C1002211A Spring, clutch 4 4 TR
C1002211 Spring, clutch (previous to
frame C100-CO82867) 8 8 9
15 C1002212A Clutch, free spring 4 4 5
Cl002212 Clutch, free spring (previous
to frame C100-CO82867) 4 5
16 Cl1002214A Roller, 8 x 10mm. 8 8 1 8
Cl1002214 Roller, 8 x 10mm. (previous
to frame C100-CO82867) 8 1. 8
17 C1002215D Centre guide, clutch (bush) 1 1 4 9
18 C1002221 Damper spring, cluich 4 4 5
19 C1002229W1 Ball retainer, complete I 1 8 9
20 C1002230B Adjusting bolt, clutch 1 1 1 3
C1002231B Adjusting flange, clutch
(previous to frame C100-
C082867) 1 3
22 C1002232 ‘0O’ ring, 8mm. 1 1 5
23 C1002236C Clutch lever 1 1 6 0
24 C1002241A Bearing shell 1 1 Tt
25 C1002243B Set ring, 36-5mm., 1 1 10
26 C1002244 Set ring, 101-5mm. 1 1 L 8
27#%*  Cl002270A Clutch cam plate 1 1 9 6
28 C1002506.1B Kickstarter arm 1 1 6 0
29 C1002506.2 Kickstarter pedal i 1 3 8
30 C1002506.3 Washer, kickstarter knuckle 1 1 10
31 C1002506.4 Clip, kickstarter knuckle 1 1 5
32 C1002506.5 Spring, kickstarter knuckle 1 1 7
33 C1002530 Rubber, kickstarter pedal 1 1 1 8
35 C1002782 Nut, 8mm. 1 1 5
36 C1002873 Stopper washer (clutch outer) 4 4 5
38 C1002887 Washer, 10-5mm. (clutchlever) 1 1 5
C1002891 Washer, 8-85mm. (from C100-
C006654) 1 1 8
40 C1002943B Oil seal, 511.62410 (K /S shaft) 1 1 1 6
41 JP508 Cross screw (clutch outer) 4 4 27
42 BH620Cr Hex. bolt, 6 x 20mm.
(X /S pedal) 1 1 1%
43 JP640 Cross head screw, 6 x 40mm. 6 6 5
44 JP660 Cross screw, 6 x 60mm. 3 3 5
45 GB6000 Ball bearing (interchangeable
with C1002905) 1 1 10 O
— C1002233 Anti-rattle spring (cluich
cam plate) 1 1 1 0

* Quantity 2, previous to frame No. C100-CO82087—(quantity 1, after
P q

frame No. C100-CO82687).
** C1002270. Clutch cam plate (previous to frame No. C100-CO82687).

8



o TRANSMISSION — LEFT-HAND CRANKCASE



TRANSMISSION — LEFT-HAND CRANKCASE

Illus. Quantity Price each
No. Part No. Description Cl100 C105 £ 85 .
1 C1001102VW1 L /H crankcase 1 1 6 2 6
Cl10011028 L /H crankcase (previous to
; ~ frame No. C100-CO3968) 1 6 2 6
2 C101127 Dowel pin, 10 x 16mm. 2 2 10
3 010023010 Main-shaft, transmission 1 1 1. 7B
. ClOOZSOZF Counter-shaft, transmission 1 1 1 2h
Counter-shaft, transmission
(previous to frame No. C100-
C03968) 1 1 2 6
5 il Low gear, transmission 1 1 1 7 1
'CIOGZSOQB Second gear, transmission 1 1 s
-~ C1002310D. Shifting gear, transmission 1 1 1 0289
02311C Top gear; main-shaft 1 1 1 010
2312A Top gear, counter-shaft 1 1 1 39
E317A Drive sprocket 1 1 1453 "4
01002318C Primary-driven gear 1 1 2 10
12 C1002319 Fixing plate, drive sprocket 1 1 1.-8
13 -C1002322 Collar, second gear 1 1 2 1
18 C1002324 Set ring, 17mm. 3 3 10
. 16 C1002332 Cizclip 1 1 5
o ’%— 7 C1002326A - Thrust washer, countershaft 1 1 10
18  C1002327 -~ Tooth washer 3 3 10
19 C1002328 - Thrust washer, main-shaft 1 1 10
23  CIl1002401A Gear shifter, transmission 1 = 5 10
% 28  C1002944 Oil seal, SCY1-17347 1 i 21
29 GB6203 Ball bearing, 6203 (17x40x12) 2 2 10 6
30 BH608 Hex. bolt, 6 x 8mm. (drive
sprocket ﬁxmg) 2 2 2%
Cl1101170 Breather pipe 1 1 3

10



31

Ci00 2505G

22

GEAR-CHANGE — RIGHT-HAND CRANKCASE

11



GEAR CHANGE — RIGHT-HAND CRANKCASE

Illus.

Quantity

Price each

No. Part No. Description C100 C105 £ s d
1 C1001101TW1 R/H crankcase (bare) 1 1 5 2 6
C1001101R R /H crankcase (bare)
(previous to frame No.
C100-C0O3968) 1 5 2 6
2 C1001161GW1 Packing, crankcase 1 2 6
C1001161D Packing, crankcase (previous
to frame No. C100-CO3968) 1 2 6
3 Cl21169 Packing, drain cock 1 i 2
4 C1001259 Dowel pin, 8 x 12mm. 2 2 1
5 C1002324 Set ring, 17mm. 2 2 10
6 C1002332 Circlip 16mm. 1y 1 5
7 C1002439B Stopper spring, shift drum 1+ 1 1 3
8 C1002441D Stopper, shift drum 1 1 1 0
9 C1002446H Spindle, gear shift 1 1 10 0
10 C1002441] Gear shift arm 1 1 12 9
C1002447H Gear shift arm (previous to
frame No. C100-CO09590) 1 12 9
11 C1002449 Spring, gear shift arm 1 1 g
12 C1002454 Spring, gear shift return 1 1 3 0
13 C1002465 Set ring, 12mm. 1 1 10
14 C1002459D Pin, shift return spring 1 1 1S
15 C1002464 Flat washer, 22mm. 3 3 9
16 C1002501B Pinion, kick starter 1 1 14 6
17 C1102502A Ratchet, kick starter 1 1 14 3
C1002502F Ratchet, kick starter (previous
to frame No. C100-C0O02550) 1 14 3
18 C1002505G Spindle, kick starter 1 1 13 0
C1002505F Spindle, kick starter (previous
to frame No. C100-CO02550) 1 13 0
19 C1002508E Spring, kick starter pawl 1 1 5
20 C1102514 Guide, kick starter pawl 1 1 I 8
21 C1002516A Spring, kick starter return 1 1 4 6
22 C1002535 Circlip, 23mm. 1 1 10
23 C1002536 Circlip, 6mm. 1 1 5
24 C102713 Drain bolt 1 1 1. 9
25 Cl1002716A Pivot bolt, stopper arm 1 1 10
26 C1002861 Thrust washer, 14mm. 2 2 10
27 C1002865 Thrust washer, kick starter
pinion 1 1 10
28 C1002868 Flat washer, 12mm. 1 1 5
30 - C10028715 Flat washer, 6mm. 1 1 I
31 C1002884 Flat washer, 23mm. 1 1 %
32 C1002943 Oil seal, 511.62410 1 1 1.6
33 C1002526 Kickstarter stop 1 1 {53
34 JP612 "Cross screw, 6 x 12mm. 2 2 2L

12



GEAR SHIFT

13



GEAR SHIFT

Illus uantity Price each
No. Part No. Description C100 C105 £ s d
1 C1001131 Rubber Plug, 19mm. 1 1 9
2 C1001836A Contact, neutral switch 1 1 5 0
3 C1001836.1 ‘O’ ring, 7 x 1-6mm. 1 1 1 3
4 C1001838F Rotor, neutral switch 1 1 1 3
5 C1001839B Fixing plate, contact i 1 6
7 C1001875 Grommet, neutral switch wire 1 1 B
8 C1002406B Gear shift fork 2 2 1 8 0
9 Cl002409 Guide pin, gear shift fork 2 2 10
10 C1002433 Pin B, shift drum 2 2 5
11 C1002434A Side plate, gear shift drum 1 1 1 6
12 C1002435A Pin (long) gear shift drum 3 3 9
13 C1002436M Gear shift drum 1 1 t 9 6
14 C1002862 Folding washer, shift fork pin 2 2 5
16 C1002882 Thrust washer, shift drum 1 1 5
17 Jp6l12 Cross screw, 6 x 12mm.
(drum side plate) 1 1 2%
18 BH616 Hex. bolt, 6 x 16mm. (shift
drum) 1 1 24
19 Jpe12 Cross head screw, 6 x 12mm. 1 1 24

14




CONTACT BREAKER — LEFT-HAND CRANKCASE COVER

15



CONTACT BREAKER — LEFT-HAND CRANKCASE COVER —

FLYWHEEL GENERATOR

Illus.

Quantity

Price each

No. Part No. Description C100 C105 £ s d
1 CI001112F L /H crankcase cover 1 1 17 11
2 C1001113 Drive sprocket cover 1 1 3 6
3 CIl001116A Contact breaker cover 1 i3 2 11

C1001801KD Flywheel AC generator

complete 1 1 12 12 O
4 Cl001801.1KD  Flywheel 1 1 5 5 0
8 C1001801.2KD  Stator Assembly 1 1 7 D
6 C1001801.3KD  Primary coil 1 1 119 . 86
i Cl1001801.4KD  Lighting coil 1 1 1 7 B
8 C1001801.5BD  Condenser 1 1 1 6
9 C1001801.6BD  Contact breaker 1 1 12 3

10 C1001801.7BD  OQil felt 1 1 0

11 C1001871C Grommet, generator leads 1 1 0

12 C1002466B Pedal, gear change i 1 15 3

14 C1002866 Flat washer, flywheel 16-Bmm. 1 1 5

C1002874 Flat washer, 6-5mm. 1 1 2

15-1 BH622 Hex. bolt, 6 x 22mm. 1 1 21

16 JF612 Cross screw, 6 x 12mm. 2 2 5

19 JF512 Cross screw, 5 x 12mm. 2 2 2%

20 JP624 Cross screw, 6 x 24mm. 5 5 2%

21 JP540 Cross screw, 6 x40mm. 0; 1 5

22 JP660 Cross head screw, 6 x 60mm. 8 8 5

24 NHI10 Hex. nut, 10mm. 1 1 5

JP404 Screw, contact holder 3 3 5
WP4 Flat washer, condenser and

contact fixing 2 2
WL4 Spring washer, contact holder 7 7

16




CARBURETTOR

IMus. Quantity Price each
No. Part No. Description C100 C105 £ s d
C1003701B-K Carburettor complete 1 1 <185 D

1 C921270 Air vent tube 1 1 2 3

2 C1001270E Over-flow pipe 1 I 2 0
3 DP13/10 Needle jet 1 1 3 4
4 DP13/11 Holder, needle jet 1 1 2 1

5 60JS1 Slow jet (DP13/512), sizes 35,

38, 40, 42 1 1 I 9

6 DP13/13 Spring, air screw 1 1 5

17



INlus. Quantity Price each
No. Part No. Description C100 Cl105 £ s d
7 DP13/14 Air screw 1 1 1 3

8 50JS1 Main jet (DP13/15) sizes 80,

82, 85, 88, 90, 92, 95 i 1 I '8
9 DP13/520D Throttle valve 1 1 13 0
10 DP13/21 Throttle spring 1 1 1 3
11 DP13/22 Plate, needle clip 1 1 10
12 DP13/23 Needle clip 1 1 3
13 DP13/24 Needle 1 1 3 0
14 DP13/28 Cable cap 1 1 1 3
15 DP13/30 Top 1 1 4 6
16 DP13/31 Washer, top 1 1 1 8
17 DP13/534 Screw, throttle stop 1 1 2 6
18 DP13/40 Choke valve 1 1 10
19 DP13/50A Float chamber body 1 1 I 1.8
20 DPI3/51A Washer, float chamber 1 1 10
21 DP13 /52 Float 1 1 3 3
22 DP13/60 Valve seat 1 1 2 6
23 DP13/62 Float valve 1 1 3 0
24 DP13/66 Valve spring 1 1 10
25 DP13/111 Choke shaft 1 1 30
26 DP13/113 Choke lever 1 1 1 8
27 DP13/131A Float chamber cover 1 1 4 6
28 DP13/132 Filter net 1 1 5
29 DP13/133 Filter cap 1 1 1 8
30 DP13/134 Cock lever 1 1 1 3
31 DP13/135 Washer, cock lever 1 1 5
32 DP13/136 Cover, fuel cock 1 g 10
33 DP13/137 Packing, fuel cock 1 1 10
34 DP13/138 Drain plug 1 1 L3
35 DP13/139 Washer, drain plug 1 1 5
36 DPI3HOV13A2/01 Body 1 1 1 8 B
37 6N3 Lock nut, 6mm. 1 1 3
38 3PN5 Cross screw, 3 x 5mm. 2 2 3
39 4PN10 Cross screw, 4 x 10mm. 2 2 3
40 5PS14 Cross screw, 5 x 14mm. 2 2 3
41 230R ‘O’ ring 1 1 8
42 PW22/13 Spring, throttle stop 1 1 5
43 DP13/36 Cable adjuster 1 1 1 3
44 DP13/37 Lock nut, cable adjuster 1 1 10
45 PW22/58 Bar clip 2 2 5
46 PW22 /97 Stopper washer, 6mm. 1 1 5
47 B6WS2 Spring washer, 6mm. 1 1 3
48 45R ‘O’ ring 2 2 10
49 100R ‘O’ ring 1 1 8
50 186R ‘O’ ring 1 1 8
51 IWF Fibre washer, Tmm. 1 1 3
52 3WS2 Spring washer 2 2 5
53 4WS2 Spring washer 2 2 3
54 DP13/56 Tickler 1 1 10
55 DP13 /57 Spring, tickler 1 1 10
56 PW22 /67 Seal washer 1 1 3
57 18SR1 Stop ring 1 1 5
58 2WK Washer, tickler 1 1 3
59 DP13/80 Plate, tickler 1 1 5

60 15SR1 Stop ring, 1-5mm. 1 1 5°
DP13/140 Fibre washer 1 1 3

18




HANDLEBER

19



HANDLEBAR

INus. Quantity Price each
No. Part No. Description C100 C105 £ s d
1 C1003803B Cable, throttle, complete 1 1 3 6
2 CY1004826C Speedometer assembly (from
frame No. C100-E080799) 1 1 312 6
3 C1004826.1 Bulb, speedometer 1 1 1 8
+ Purchase Tax
4 C1004826.2 Socket, speedometer bulb 1 1 6 6
CY1004826A Speedometer assembly
(previous to frame No.
C100-E050799) 1 1 312 6
5 Cl005201E Steering handle, complete
(from frame No. CI100-
E050799) 1 1 119 0O
C1005201D Steering handle, complete
(previous to C100-E050799) 1 1 119 0
When ordering steering handle,
complete, please quote the
colour required, i.e.
C1005201E-G-1 (green)
C1005201E-R-2 (red)
CI1005201E-PB-3 (blue)
6 C1005205 R/H lever, steering handle 1 1 5 5
7 Cl1005211 Grip adjuster, throttle 1 1 8
8 CI1005213A R /H grip rubber 1 1 2 6
C1005214 L /H grip rubber 1 1 3 4
10 C1005215A Pipe, throttle grip 1 1 3 4
11 C1005218 Hinge, throttle cable 1 1 2 0
12 C1105219 Holder, throttle outer cable 1 1 1 6
13 C1005235 Rubber A, handle damper 2 2 5
14 C1005236 Rubber B, handle damper 2 2 5
15 C1005521C Cable, front brake 1 1 & 11
C1005521B Cable, front brake (previous
to frame No. C100-
C0O18884) 1 6 11
16 C1005526 Arm joint, front brake 1 1 10
17 C10055827 Spring, front brake arm 1 1 8
18 C1005528 Adjusting nut, front brake 1 1 1 8
19 C1007713 Pivot bolt, handle lever 1 1 10
20 CO0TTIT1IA Lock nut, driving mirror 2 2 2 1
21 C1007862 Washer, handle damper
rubber 2 P 3
22 C1008¢216 R /H driving mirror 1 1 14 6
22-1 CY1008817 L/H driving mirror 1 1 14 6
23 NH6 Hex. nut, 6mm. : 1 1 ¥
24-1 NHS8Cr Hex.nut, 8mm., drivingmirror 2 2 10
24 NHS8 Hex. nut, 8mm. 2 2 3
25 WL3 Spring washer, 8mm. 2 2 4
26 WP8 Flat washer, 8mm. 2 2 2

20



Complete assembly, Part No. C1005166E.
Fitted after frame Nos.
C100-C0O45594, C105-A082118.

Complete assembly, Part No. C1005166D.
Fitted previous to frame Nos.
C100-C0O45594, C105-A0821138.

FRONT CUSHION

21



FRONT CUSHION

Illus. Q ty Price each
No. Part No. Description + €100 C105 £ s d
1 C1005122 Distance collar, front arm
pivot bolt 2 2 2 6
2 C1005123 Dust seal, front arm pivot bolt 4 4 5
3 C1005124 Cap, pivot dust seal 4 4 8
4 C1005126A Arm, R/H front suspension 1 1 16 6
5 Cl1005127 Arm, L /H front suspension 1 1 16 6
6 C1005128 Distance collar, front cushion
lower mounting 2 2 1 8
7 C1005129 Cap, front cushion lower
mounting (dirt excluder) & 4 74
8 C1005130 Dust seal, front cushion lower
mounting 4 4 5
C1005166D Front cushion assembly 2 2 210 0
9 C1005166E Front cushion assembly 2 2 210 0
10 Cl1005166.1C  Metal, front cushion upper 2 2 9 6
10.1 C1005166.ID Metal, front cushion upper 2 2 9 6
11 C1005166.2A Metal, front cushion lower 2 4 0
11.1 C1005166.2B Metal, front cushion lower 2 2 16 6
12 C1005166.3A Main spring, front cushion
(interchangeable with C1105166.3) 2 12 6
12.1 C1005166.3B Main spring, front cushion 2 2 12 6
13 C1005166.4B  Oil seal, front damper 4 4 2 3
14 C10005166.7A Rod complete, front damper 2 2 9 10
15 C1005166.8 Rod guide, front damper 2 2 2 6
16 C1005166.10  Distance collar, front cushion top 4 4 1 3
17 C1005166.11 Outer collar, front cushion 2 2 4 0
18 C1005166.12 Spring seat, front cushion 2 2 4 3
19 Cl1005166.13 Stopper rubber, front cushion 2 1 0
19-1 Cl1005166,13A Stopper rubber, front cushion 2 2 1 0
20 C1005166.14 Rubber bushing, front cushion 4 4 10
21 Cl005166.18A Fitting nut, front cushion 2 2 1 3
22 C1005166-16A Spring guide, front cushion 2 2 1 4
22-1 Cl005166-16B Spring guide, front cushion 2 2 1 4
23 C1005166.18A Lock nut, front cushion lower 2 1 3
23-1 Cl1005166.18B Lock nut, front cushion lower 2 2 1 3
24 C1005166.19A Case, front cushion spring 2 2 4 6
25 Cl005166.22 Spring adjuster, front cushion 2 2 3 3
26 Cl005171 Rebound stopper, front arm 2 2 5 0
28 C1005711 Fixing metal, front fender upper 2 2 1 3
29 C1007723 Pivot bolt, front arm 2 2 4 3
30 C1007743 Bolt, front cushion top 2 2 4 0
31 Cl1007745 Bolt, front cushion lower 2 2 1
C1007745A Bolt, front cushion lower (from
frame No. C100-C0O45594,
Cl105-A082118) 2 2 2 1
32 C1007790 Self-locking nut, 8mm. 2 2 8
33 C327998 Grease nipple, 4-5mm.
(interchangeable with
C1007998) 2 2 1 3
34 BH846Cr Hex. bolt, 8 x 46mm. 2 2 I 3
36 NHS8 Hex. nut, 8mm. 2 2 2%
37 NL8 Thin nut, 8mm. 2 2 5
38 WL8 Spring washer, 8mm. 2 2 4
WP8 Flat washer, rebound stopper 2 2 2

Refer to illustration when ordering.

22



FRONT FORK — FRONT FENDER

Illus. Quantity Price each
No. Part No. Description C100 C105 X s d
1 Cl1004141B Lock, steering handle, c/w keys
(keys are not supplied
separately) 1 1 15 6
C1004144 Cover, handle lock 1 10
3 C1004819A Neutral pilot-lamp assy.’ 1 1 b B
4 C1004819.1A Lens, neutral pilot-lamp 1 1 1 8

23

-



Illus. Quantity Price each
No. Part No. Description C100 C105 £ s d
8 C704819.2 Set washer, neuntral pilot-lamp
(interchangeable with
C1004819.2 and C724818.3) 1 1 5
6 C1004819.3 Setting nut, neutral lens
(interchangeable with
C704819.3 and C724819.4) 1 1 2 6
7 C704819.4 Holder, neutral pilot-lamp
(interchangeable with
C1004819.4 and C724819.5) 1 1 2 6
8 C1004819.5 Socket, neutral pilot
(interchangeable with
C1004819.5AR) 1 1 2 0
9 C1004819.6 Bulb, pilot-lamp 1 1 10
4+ Purchase Tax
10 C1004831B Horn assembly (interchange-
able with C1004831C and
C1004831D) 1 1 e o
11 C1005106 Cone race, steering stem, tfop 1 1 5 0
12 C1005107 Cone race, steering stem, lower 1 1 4 3
C1005107A Cone race, steering stem,
lower (to be used with
C10058111A dust seal) 125 1 4 3
13 C1005108 Thread, complete, steering
stem top 1 1 6 8
14 C1005111 Dust seal, steering stem,
bottom (to be used with
C1005107) il 1 10
Cl005111A Dust seal, steering stem,
bottom (to be used with
C1005107A) 1 1 10
15 C1008112 Washer, steering head 1 1 8
16 C1005116B Front fork (bare) (specify
colour required) 1 1 .15 10
17 C1005120 Cap, front fork 2 2 1 6
18 C1005186B Case, head-light (specify)
colour) 1 1 | s I 5
19 C1005188 Horn cover 1 1 4 0
20 C1005231A Plate, fork top bridge (specify
colour) 1 1 13 4
21 C10051701 Front fender (mudguard)
(specify colour required) 1 211 3
C1055701A Front fender (mudguard) 1 211 53
23 C1005721 Clip, speedometer cable 2 2 5
24 C1007716 Setting bolt, top bridge 1 1 1 3
25 C1007766 Nut, steering head stem 1 1 3 4
28 BH622 Hex. bolt, 6 x 22mm. 2 2 2%
29 BH612 Hex. bolt, 6 x 12mm. 2 2 2%
30-1 ]JF6l2 Cross screw, 6 x 12 mm. 2 2 5
31 JP638Cr Cross screw, 6 x 38mm. 1 1 7
32 Jo308 Cross screw, 3 x 8mm. 2 2 24
33 WL6 Spring washer, 6mm. 2 2 2
34 WL8 Spring washer, 8mm. 2 2 4
35 WP6 Flat washer, 6mm. 4 4 1
NL8 Thin nut, front fender 2 2 5
C2Y1005705 Front number plate 1 1 5 0
C10051886.1 Spacer, head-lamp case,
bottom fixing 1 1 L3

24



FUEL TANK — DUAL SEAT

25



FUEL TANK — DUAL-SEAT

26

Ius. Quantity Price each
3 No. Part No. Description C100 C105 £ = d
1 CY1004231 Rubber, pillion foot-rest 2 2 3 3
2 CY1004233 Pillion foot-rest 2 2 2 6
3 CY1004926 Dual-seat (specify colour
required—green, red, blue) 1 1 % 8 0
4 CY1004927A  Bracket A, dual-seat 2| 1 12 6
5 CY1004628 Bracket, B, dual-seat 1 1 4 6
6 CY1004229A  Bracket C, dual-seat 1 1 5 -9
1 CY1004832 Stopper rubber, rear 1 1 4 3
8 CY1004935 Catch assembly, dual-seat 1 1 4 3
9 CY1004935.6 Stopper rubber, dual-seat,
front 1 1 10
10 CY1007701 Bolt, dual-seat hinge 1 1 0
11 NH6 Hex. nut, 6mm. 3 3 2
12 WL6 Spring washer, 6mm. 3 3 2
13 WP6 Flat washer, 6mm. 8 8 1
BHE24Cr Hex. bolt, 6 x 24mm. (fuel tank
fixing) 4 4 1510
15 CY1003801C Fuel tank (bare) 1 1 2 9 6
C1008811 Tank emblem, right-hand 1 1 2 0
C1008812 Tank emblem, left-hand 1 1 2 0
- C1003903 Fuel tank cap il 1 200
; C1003916 Fuel tank cap sealing washer 1 1 10
C1003808 Fuel feed tube 1 1 3 0
C703912 Clip, fuel feed tube 2 P 3



FRAME

21



FRAME

Illus. Quanti Price each
No. Paxt No. Description C100 C105 2 =5 d
1 C1002989 Steel ball, & " dia. 42 42 1
2 C1003830C Connecting tube, air cleaner 1 il 10 5
3 C1003834A Clip, connecting tube 1 10
*4 C10041017 Frame body (specify colour
required: Gl, green; R2,
red ; PB2, columbia blue) il 1 16 10 O
5 C1004101.7 Bushing, rear fork pivot bolt 2 P 30
6 C1004103 Ball cup, steering head, top 2 2 4 0
7 C1004104 Ball cup, steering head, lower 2 2 4 0
8 C1004124B Battery retaining strap 1 1 20
C1024125 Buffer, battery support 1 1 10
13 Cl027124 Fixing plate, left-hand
(rear of legshield to
engine bolt, upper) 1 I 1 6
14 C1027123 Fixing plate, right-hand
(rear of legshield to
engine bolt, upper) 1 1 1 6
15 C1004714 Latch, tool box (retaining
: knob) 1 1 2 6
16 C1024716 Latch, battery box (retaining
knob) 1 1 2 6
18 C1004723B Tool hox 1 1 12 0
19 C1024736 Battery box il 1 2. 09
C1004886 Grommet, wiring harness 1 1 5
16-1 Cl1027711 Support bolt A, engine rear,
top 1 1 3 0
17 CA1007115 Suppoert bolt, engine rear,
lower 1 1 2 6
21 NH8 Hex. nut, 8mm. 2 2 24
22 NHS8Cr Hex. nut, Smm. 2 2 10
PC340 Cotter pin, 3 x 40mm. (battery
strap) 1 1 1
23 WL8 Spring washer, 8mm. 1 1 4
24 BH612 Hex. bolt, 6 x 12mm. 1 it 2%
WL6 Flat washer, 6mm. 2 2 2
30 JP418 Cross head screw, 4 x 18mm. 1 1 5
31 CI07716 Retaining nut, tool box latch 1 1 10

* C1024101A Frame body inter with C1004101J

28



wasplsmen)
Phassgnrory)
odutawa)y jedde]

Hoppud
¥ =00

FRONT LEGSHIELD — AIR CLEANER — TOOLKIT

29



FRONT LEGSHIELD — AIR CLEANER — TOOLKIT

Illus. Quantity Price each
No. Part No. Description C100 C105 £ s d
1 C1003821B Element, air cleaner 1 1 9 2
2 C1003823B Cover, air cleaner 1 1 5 9
3 C1003828B Case, air cleaner 1 1 6 3
4 C1003829A Packing, air cleaner case 1 1 1 3
6 C1007101B Legshield, front 1 1 411 3
7 CIl007121A Distance collar A (legshield
fixing) 2 2 110
8 Cl007122A Distance collar B (legshield
fixing) 2 2 1 3
9 C1007123 Setting washer, front cover 4 4 1 6
11 C1007712D Setting bolt, air cleaner 1 I 2 6
12 C1008101A Tool bag 1 1 5 0
C1008100 Tool set 1 1 218 0
13 C1008105 Wrench, double head box,
Smm. 1 1 3 3
14 C1008106 Wrench, box 17Tmm. 1 1 4 9
C718114 Screwdriver set lset 1 set 7 9
17 C718114.1 Screwdriver A, 6mm. 1 1 1 6
18 C718114.2 Screwdriver B, 8mm. 1 1 1 9
19 C718114.3 Screwdriver C, 6mm. 1 1 1 6
21 C718114.5 Screwdriver handle 1 1 3 0
22 C1008119 Wrench, sparking plug 1 1 5 6
23 C1008120 ‘Wrench, socket, 3mm. 1 1 2 9
24 C1008131 Tappet clearance adj. gauge 1 1 6
25 CY1008815 Emblem, front cover il 5 6
C1008815 Emblem, front cover 1 5 6
27 BH635Cr Hex. bolt, 6 x 35mm. 2 2 10
28 BH675Cr Hex. bolt, 6 x 75mm. 2 2 10
29 NC6Cr Blind nut, 6mm. 1 1 1 0
30 NH6 Hex. nut, 6mm. 1 1 2%
31 TL310 Pliers 1 1 5 6
32 TL112 Spanner, open ended,
10 x 14mm. 1 1 2 0
C1008107 Wrench, box, 23mm. 1 1 4 9
33 WP6 Flat washer, 6mm. 1 1

30

ok



CENTRE STAND — MIUFFLER — BRAKE PEDAL

31



CENTRE STAND — MUFFLER — BRAKE PEDAL

Illus. Quantity Price each
No. Part No. Description C100 Ci05 & s d
1 C1002750 Stud bolt, 8 x 33mm., footrest-
fixing (interchangeable with
BHS822 Hex. bolt) 4 4 5
2 C1003941B Exhaust pipe (interchangeable
with C1113941) 1 1 14 6
3 C1003946B Flange joint, exhaust pipe 1 1 3 0
4 C1003847A Gasket, exhaust pipe 1 1 10
5 C1003961H Muffler (silencer) 1 1 217 6
7 C1003963A Packing, mufiler 1 1 2 6
8 C1004201A Centre stand 1 1 I 1i=0
9 C1004203 Spring, centre stand 1 1 4 2
10 C1004206 Spring hook, centre stand 1 1 IS
11 C1004209 Stopper rubber (centre stand) 1 1 (R
12 Cl1024221 Foot-rest 1 1 T, 9
13 C1004224 Foot-rest rubber 2 2 3 4
14 C1l004246A Brake pedal 1 1 19 9
15 C1004248B Pivot pipe, rear brake 1 1 11 8
16 C1004251A Spring, rear brake pedal 1 1 %1
16-3 CA1004844 Stop switch 1 1 17 6
16-4 CA1004844. Spring, stop switch 1 1 =3
17 C1005526 Joint, rear brake arm 1 1 10
18 C1005528 Adjusting nut, rear brake 1 1 1 .58
19 CI006531A Rear brake rod 1 1 36
19-1 C1006534 Spring, rear brake rod 1 1 10
20  BH6I2 Hex. bolt, 6 x 12mm.,
mutffler fixing 2 2 2+
24 NHS8 Hex. nut, 8mm. 4 4 21
25 PC1615 Cotter pin, 1-6 x 15mm. 1 1 L
26 PC3025 Cotter pin, 3-0 x 25mm. 1 1 1
WL6 Spring washer, 6mm. 2 2 2
28 WL8 Spring washer, 8mm. 5 5 2
29 WP6 Flat washer, 6mm. 2 2 1
WP8 Flat washer, stop switch 1 1 2

32



REAR FORK — CHAIN CASE

33



REAR FORK — CHAIN CASE

Illus. Quantity Price each
No. Part No. Description C100 Ci105 £ s d
1 CY1006111 Rear pivoted fork (inter-
changeable with C1006111F) 1 1 712 6
2 C1006111-1B  Rubber bushing, rear fork
pivot 2 2 7 6
C1006141 Adjuster, right-hand drive
chain 1 1 2 6
4 C1006142A Adjuster, left-hand drive
chain 1 1 Z 6
5 C1006112A Rubber cap, fork member 2 2 1 8B
6 C10056201B Chain case, top half section 1 1 14 6
7 C1006202C Chain case, lower half section
Specify colour required
(green, red, blue) 1 1 15 3
8 C1006206 Inspection cap, chain case 1 1 153
9 Cl006211 Packing, drive chain case 1 1 3 9
10 C1006226A Drive chain 1 1
11 C1006226.1 Connecting link, drive chain 1 1 2 0
12 C1006522B Torque link, rear brake 1 1 4 3
13 C106523 Spring, rear brake torque link
(interchangeable with
C1006523) 1 1 10
14 C1007718B Pivot bolt, rear fork 1 1 5 6
15 C1007725A Torque bolt, rear brake 1 1 L6
16 C1007767 Nut, pivot bolt rear fork
(also used for rear axle) 1 1 1 3
17 C1007801 Clip latch, 8mm. 2 2 6
18 BH608Cr Hex. bolt, 6 x 8mm., chain case
fixing 4 4 1%
19 NH6 Hex, nut, 6mm., chain adjuster 2 2 2%
20 NH8 Hex. nut, 8mm. 2 2 2%
21 WLI10 Spring washer, 10mm. 1 1 4
22 WP6 Flat washer, 6mm. 4 4 1
23 WP8 Flat washer, 8mm. 2 2 2
24 WPI10 Flat washer, 10mm. 2 2 2

34



REAR CUSHION

35



REAR CUSHION

Illus. t Pri
No. Part No. Description C%lsan C?OS £nc: eagh
1 Cl006116B Rear cushion assembly 2 2 3 2 0
CY1006116 Rear cushion assembly
(heavy duty) 310 O
C10086116.1B  Case, rear cushion, upper 2 2 8 9
CY1006116.1A Case, rear cushion, upper
(for H/D type) 8 9
4 C1006116.3C Metal, rear cushion, upper 2 2 6 3
11 Cl1006116.D Spring, rear cushion 2 2 8 0
14 Cl1006116.18A Rubber mounting bush, rear
cushion (upper) 4 4 7
Cl1006116.12B Rubber mounting bush, rear
cushion (lower) 4 4 7
15 C1006116.19 Collar, rear cushion, rubber
bush (upper) 2 2 10
Cl1006116.13 Collar, rubber bush (lower) 2 2 T
22 NC10Cr Blind nut, 10mm., lower fixing 2 - 2 1 53
NC12Cr Blind nut, 12mm., upper fixing 2 2 1" G
23 WP10 Flat washer, 10mm., lower
fixing 4 4 2
WP12 Flat washer, 12mm., upper
fixing 2 2 2
21 BH104422 Hex. bolt, 10 x 44mm.
(suspension unit, lower
fixing) 2 2 7%

Machines fitted with rear cushion units incorporating the same size rubber
bush, upper and lower fixing, require the following as replacements:

C1006116.12A Rubber mounting bush,
upper and lower 8 - Z

C1006116.13 Collar, rubber bush 4 7

Rear cushion parts other than listed above are not sold separately. Specify
colour required when ordering enamelled parts.

36



I
i 4

Slotted type
brake panel

Torque arm type
brake panel

FRONT WHEEL — HUB

37



FRONT WHEEL — HUB

Illus. Quantity Price each
No. Part No. Description C100 C105 £ s d
1 Cl006401.1E Rim, front wheel 1 1 112 0
2 Cl005401.2B Spoke A 18 18 10
Cl1003401.9B Spoke B 18 18 10
3 C1005401.3F Hub, front wheel (bare)
(previous to frame No.
C100-C029584, C105-
A0O61801) 4 4 0
C1105401.3 Hub, front wheel (bare) (from
frame No. C100-C0O29584,
C105-A061801) 1 1 4 4 0
4 CY1005401.6 Tyre, front wheel, 225" x 17" 1 1
5 C1005401.7 Tube, front wheel, 2-25" x 17" 1 1
5-5 Cl005401.8 Rim tape 1 1 1 3
6 C1005407A Distance collar, front axle i 1 3 4
C1105417 Distance piece (located
between hub and fork, left-
hand side) 1 1 2 1
7 CY1005426 Axle, front wheel 1 1 6 8
8 C1005501F Panel, front brake (with torque
arm extension) (previous to
frame No. C100-C029584,
C105-A061801) 1 1 18 0
8-1 Cl1003501G Panel, front brake (with slotted
boss on panel) (after frame
No. C100-C0O29584,
Cl105-A061801) 1 1 1 11 6
9 C1005502B Cam, front brake (previous to
frame No. C100-C0O29584,
C105-A061801) 1 1 4 6
C1105502 Cam, front brake (after frame
No. C100-C029584,
C105-A061801) 1 1 4 6
10 C1005504A Brake shoe, c/w lining - 2 2 710
11 C1005506A Spring, brake shoe 2 2 i 0
12 C1005508B Arm, front brake (previous to
frame No. C100-C029584,
C105-AC61801) 1 1 6 6
C1105508 Arm, front brake (after frame
No. C100-C0O29584,
Cl05-A061801) 1 1 6 6
13 C1105509C Torque link, front brake
(previous to frame No.
C100-C029584,
C105-A061801) 1 1 1 4 9
14 C1005509.2 Rubber bushing, torque link
(no longer supplied—order
C11055809C complete) 2 2 5 6
15 C1005514 Spacer, front brake panel
(previous to frame No.
C100-C0O29584,
Cl105-A061801) 1 1 3 0
16 C1005515 Dust cap, front brake panel 1 1 10
17 Cl005517 Felt ring, front brake panel 1 1 5

38



Slotted type
brake panel

z_-:\

Sy Ml . 2%
|

Torque arm type
brake panel

FRONT WHEEL —HUB

39



FRONT WHEEL —HUB

Illus. Quantity Price each
No. Part No. Description C100 Ci05 £ s d
19 C1005536 Speedometer gear (from

frame No. C100-C029584,

C105-A061801) 1 1 11 6
20 C1105537 Speedometer pinion (from

frame No. C100-CO28584,

Cl05-A061801) 1 1 5 9

21 C1105538 Receiver, gear box (from

frame No. C100-CO29584,
Cl105-A061801 1 1 2 6

22 C1006441D Speedo. drive gear box

(previous to frame No.
C100-C0O29584,
C105-A061301) 1 1 115 0

23 C1006442B Cable, speedo. complete

(previous to frame No.

C100-CO2¢584,

C105-A046541) 1 1 12 6
C1006442C Cable, speedo. complete (from

frame No. C100-CO29584,

Cl105-A046541) 1 1 12 6

24 C1006442.1 Inner cable, speedo. (previous

to frame No. C100-C029584,

C105-A046541) 1 1 5 6
C1006442.1A Inner cable, speedo. (from

frame No. C100-C029584,

C105-A046541) 1 1 5 6

25 C1007704 Stopper bolt, front brake panel 1 1 110
26 C1007724 Torque bolt, front brake 1 1 1 3
27 C1007767 Front axle nut (use NS10 Cr.)

NS10Cr Castle nut, front axle 1 1 1 51

28 C1007790 Self lock nut, 8mm. 2 2 8

C1107880 Pinion washer, speedo. (from
frame No. Cl100-C029584,
C105-A061801) 1 1 6

30 C1007941B Oil seal 45587 (previous to

frame No. C100-C0O29584,
C105-A061801) 1 1 5 6

31 C1007942B Cil seal 21357 (hub) (previous

to frame No. C100-C029584,
C105-A061801) 1 1 3 8

31-1 C1107942 Oil seal 21357 (from frame No.

C100-C0O29584,
C105-A061801) 1 1 B -5

32 C327998 Grease nipple, 4-5mm. 1 1 1 3
33 BH630 Hex. bolt, 6 x 30mm. (front

brake arm) 1 1 5

34 GB6202Z Ball bearing 6202Z (GB6202Z

can also be replaced by

GB6202R) 2 2 10 0
JP605 Cross screw, 6 x Smm.

(speedo. gear box) 2 2 2%
PC2022 Cotter pin, 2-0 x 22mm. (front

axle) 1 1 1
NHS6 Hex. nut, 6mm. (front brake

army) 1 1 24

40



REAR WHEEL

41

e



REAR WHEEL

Illus. Quantity Price each
No. Part No. Description C100 C105 £ s d
1 C1006401.2C Spoke A 18 18 10
C1006401.9B Spoke B 18 18 10
2 C1005401.7 Tube, rear wheel, 2-25" x 17" 1 1
3 C1005401.8 Rim tape 1 1 1 3
4 C1006502 Cam, rear brake 1 1 3 9
5 C1005504A Brake shoe, c/w lining 2 2 7 10
6 C1005506A Spring, brake shoe 2 2 1 0
7 C1006141 Chain adjuster, right-hand 1 1 2 6
8 Cl006142A Chain adjuster, left-hand 1 1 2 6
9 Cl1006401.1E Rim, rear wheel 1 1 1,12 -6
10 C1006401.3F Hub, rear wheel 1 1 3 18 @
11 CY1006401.6 Tyre, rear wheel, 2:25" x 17"
studded 1 1
12 C1006406 Distance collar, rear brake
panel 1 1 3 4
13 C1006411A ‘O’ ring, 34-5 x 3mm. 1 1 10
14 CI1006407A Distance collar, rear hub 1 1 3 4
16 Cl1006427A Collar, rear axle sleeve 1 1 2]
17 C1006431 Rear axle ' 1 1 8 .9
18 C1006432B Rear axle sleeve 1 1 10 6
19 C1006433C Final drive sprocket 1 1  ERRTAN O,
20 C1006434E Flange, final drive 1 1 118 6
21 C1006435D Damper, rear hub 4 4 3 0
22 C1006501E Panel, rear brake 1 1 1 8 4
23 C1006510A Arm, rear brake 1 1 6 3
24 C1007726C Setting bolt, final drive
sprocket 4 4 1" 3
25 C1007767 Nut, rear axle 1 1 1 3
26 C1007769 Nut, rear axle sleeve 1 1 I ‘3
27 C1007863 Folding washer, 8mm.
(sprocket retaining bolt) 4 4 9
28 C1007943 Gil seal, 23357 1 1 3 0
29 C1007944 Oil seal, 18377 1 1 3 0
30 ° BH630 Hex. bolt, 6 x 30mm. (brake
arm fixing) 1 1 5
31 GB6003Z Ball bearing, 6003Z (final
drive flange) 1 10 9
32 GB6301 Ball bearing, 6301 (rear hub) 2 2 10 9
33 NH6 Hex. nut, 6mm. (chain adjuster
and brake arm) 3 3 2%
34 NL8 Thin nut, 8mm. 4 4 5
35 WL6 Spring washer, 6mm. (chain
adjuster) 2 2 2
36 WP6 Flat washer, 6mm. (chain
adjuster) 2 24 1

42



/0048418

HORN — DIPPER SWITCH — WINKER SWITCH



HORN — DIPPER SWITCH — WINKER SWITCH

Illus. Quantity Price each
No. Part No. Description C100 C105 £ s d
Cl004841C Horn and dipper switch assy. 1 1 15 9
1#  Cl004841.1A Upper case, horn and dipper
switch I 1 4 6
2% C1004841.2A Lower case, horn dipper
switch i 1 4 6
3 C1004841.3-1B Terminal assy., horn and
dipper switch 1 1 Sy
4% C1004841.3-2B Contact holder, horn and
dipper switch 1 1 2
5*  Cl004841.3-5A Contact spring, horn and
dipper switch 2 2 5
6*  (C1004841.3-6A  Click ball, horn and dipper
switch 2 1
I*  (C1004841.3-7 Side ball, horn and dipper
switch 2 1
8 C1004841.3-8A Knob, dipper switch 1 1 1 8
O* C1004841.3-9A - Contact, horn and dipper
switch 1 1 5
10*  C1004841.3-10 Click spring, dipper switch 2 2 5
11*  C1004841.3-11 Holder spring, dipper switch 2 2 5
12 C1004841.4-1A Push button, horn 2 2 5
13 C1004841.4-2 Spring, horn push buiton 2 2 5
C1004845 Winker switch assembly ! 1 1 2 6
14*  C1004845.1 ~ Upper case, winker switch 1 I 50
15% C1004845.2-C Lower case, winker switch 1 1 7 6
16 C1004845.3-1B Terminal assy., winker
switch 1 1 8 6
17# C1004845.3-2A  Contact holder, winker switch 1 i i
18 C1004845.3-8 Knob, winker switch 1 1 1 6
19%  C1004845.3-9 Contact, winker switch in 1 5
JP516 Cross head screw, 5 x 16mm. ..
clamp screw 4 2 5
JP530 Cross head screw, 5 x 30mm.
clamp screw 2 2 5
CY1004845 Winker switch and horn button - - ;
assy. (sold as complete unit) 1 1 11 8

*Parts marked with Asterisk are no longer supplied separately

44



TssSe=e,

Oy
NS,

HEAD-LIGHT — BATTERY — WIRING HARNESS

45



HEAD-LIGHT — BATTERY — WIRING HARNESS

Illus. Quantity Price each
No. Part No. Description C100 C105 £ s d
1 C1004801C-Y Battery, 6v, 2a/h 1 1 212 6
2 CT14851.2A Fuse connector B 1 1 2 1
3 CY1004803B Selenium rectifier assy. 1 1 10 10
4 C1004806 AC ignition coil assy. 1 1 211 3
CY1004811A Head-light assy. (flange-type
fitting bulb) 1 112 6
CY1104811AS Head-light assy. (bayonet type
fitting bulb) 1 1 112 6
6 CY1004811.1A  Bulb, head-light (flange-type) 1 3 6
CY1004811.1B  Bulb, head-light (bayonet R
type) 1 1 3 6
+ Purchase Tax
7 C1004811.28 Rim, head-light 1 11 3
Cl104811.2A8  Rim, head-light 1 1 11 3
8 Cl004811.3B-S Lens, complete 1 16 3
C1004811.3C-S Lens, complete 1 1 16 3
9 Cl1004811.9-25  Socket, head-light (flange-
type) 4 6
C1104811.9-2DS Socket, head-light (bayonet
type) 1 1 4 6
10 C1004811.10-S  Pin, reflector holder 1 5
C1004811.10B-S Pin, reflector holder 1 1 5
11 PC1210 Cotter pin, head-light reflecior 1 1 1
12 C1004811.12-5  Adjuster screw, beam 1 v 1 10
13 C1004811.13-S  Adjusting spring, beam 1 1 5
14  JP5l2Cr. Setting screw, rim Tt 5
15 C1004811.15-5  Cotter pin, rim setting screw 1 1 1
16 C1004836A Combination switch assy. 1 1 7 0
17 C1004851E Wiring harness 1 1 1.1¥ 6
18 C714851.3A Fuse connector 1 1 2 1
19 C1004852A Wire, fuse connector 1 1 2 A
21 C1004861C-A Winker relay 1 1 13 0
22 C1004868 Fuse 1 1 5
23 C1004879 Band, wiring harness 1 1 I 3
24 C1004886 Grommet, wiring cord 1 1 5
25 1004887 Grommet, switch cord 1 1 7
26 C10048%6 Rubber tube, connector 1 1 5]
21 C10077152 Setting bolt, winker relay 1 1 10
29 BH612 Hex. bolt, 6 x 12mm. 2 2 24
30 JP608 Cross screw, 6 x 8mm. 8 8 24
NH6 Hex nut, 6mm. 1 1 2%
WL6 Spring washer, 6mm. 1 1 2
WPS8 Flat washer, 8mim. 1 1 2
WP6 Flat washer, 6mm. 2 2 1

46



TAIL-LIGHT — WINKERS

Illus. Quantity Price each
No. Part No. Description C100 C105 £ s
1 C1004812.1B Lens, tail-light 1 1 4 6
2 C1004812.2B Packing, tail-light lens 1 1 10
3 CAl1004812.3A  Socket assy., tail-light 1 1 4 9
4 CA1004812.4 Bulb, stop-light 1 1 L8
-+ Purchase Tax
5 CA1004812.5 Bulb, tail-light 1 1 1. 3

4+ Purchase Tax

47



IMus. Quantity Price each
No. Part No. Description C100 C105 s d
19 NH5 Hex. nut (tail-light fixing) 2 2 2%
20 WL5S Spring washer (tail-light
fixing) 2 2 2
15-1 ]JO322 Cross-head screws (lens
fixing) 1 1 5
50213 WIPAC stop /tail lamp 1 12 6
Bulb, stop, 6v /6w, screw-in I
Bulb, tail, 6v/1-8w, screw-in 1
2CY1004812  Rear-light (Stanley) 1 1 1 7 .86
Bulb, stop /tail, double filament
6v /Bw 2w L 1 6

The following front winker parts refer to machines before frame

6

7

8
9
10
16

17

The following front winker

11
12
13
14

15

18

C1004814.2

C1004814.3

C1004814.4
C1004814.5
C1004815.2
JO318

JO328

Cl1004814.2A

C244813.3

C1004814.4A
C1004814.5A
C1004815.2A

C1004814.6
C1004815.3
JO312Cr

JO325Cr

C1004816.1B
C1004816.2
C1004816.3
C1004817.1B
C1007744

C1004814.3
JO430

Contact complete, right-hand,
front winker
Bulb, front winker

Lens, front winker

Packing, front winker lens

Contact complete, left-hand,
front winker

Cross head screw, 3 x 18mm.
(lens fixing)

Cross head screw, 3 x 28mm.
(lens fixing)

parts refer to machines after frame No.

Contact complete, right-hand,
front winker
Bulb, front winker

Lens, front winker

Packing, front winker lens

Contact complete, left-hand,
front winker

Front winker socket support

Socket, front winker

Cross-head screws, 3 x 12mm.
(lens fixing)

Cross head screws, 3 x 25mm.
(lens fixing)

Socket assembly, rear winker,
right-hand

Lens, rear winker

Packing, rear winker lens

Socket assembly, rear winker,
left-hand

Setting bolt, rear winker
socket

Bulb, rear winker

Cross screw, 4 x 30mm. (lens
fixing)

48

DN D~

—

NN D=

—t

+ Purchase tax
No. C100-E050799:

1
1

8
3

+ Purchase Tax

1

C100-E050799:

NN PDON NN D

DO DO

fod

[ne] Do D DO DO DN DN

Do DO~

—

1
1

10
8
2z
52

8
3

-+ Purchase Tax

DO DO

[FS I

¥
1

+ Purchase Ta

10

L

4]



WINKERS — (GERMAN TYPE)

49



WINKERS (GERMAN TYPE)

Illus. Quantity Price each
No. Part No. Description C100 C105 £ s d
CY1004814 Front winker complete, R /H i, 1 15 )
CY1004815 Front winker complete, L /H 1 1 SR
3 CY1004814.2 Socket, front winker, R/H I 1 4 0
4 CY1004814.3 Bulb, winker 4 4 L 3
5 CY1004814.4 Lens, winker 4 4 5 0
6 CY1004814.5 Packing, winker lens 4 4 1 0
1 CY1004815.2 Socket, front winker, L /H 1 1 4 0
8 CY1004814.1 Base, front winker, R/H 1 1 8 0
9 CY1004815.1 Base, front winker, L /H 1 1 8 0
CY1004816 Rear winker complete, R /H 1 1 | S
CY1004817 Rear winker, L /H 1 1 TS ES T
10 CY1004817.1 Base, rear winker, L /H 1 1 8 6
11 CY1004816.1 Base, rear winker, R/H 1 1 8 6
12 CY1004817.2 Socketassy., rear winker,L/H 1 1 4 0
13 C2Y1004816.2 Socketassy., rear winker,R/H 1 1 4 0
14 BH508 Hex. bolt, 5 x 8mm. 6 6 24
15 JO322Cr Cross screw, 3 x 22mm (lens
fixing) 8 8 5
16 JO310 Cross screw, 3 x 10mm. (base
fixing, front) 2 2 24
17 JO320 Cross screw, 3 x 20mm. (base
fixing, front) 2 2 5
18 JP508 Cross screw, 5 x 8mm. 4 4 2%
19 WL5 Spring washer 6 6 2
22 WL8 Spring washer, 8mm. 2 2 2
23 NH8 Hex. nut, 8mm. 2 2 2%

50



5
oo | ;
Commanan ool

)

COMMON TOOLS -

51




COMMON TOOLS

Illus.
No. Part No. Description Quantity
Common tool set ‘ 1 set
1 1000701-1 T-handle cross head driver, No. 2 1
2 1000701-2 T-handle cross head driver, No. 3 1
3 1000701-4 T-handle cross head driver, No. 4 1
4 1000701-5 T-handle fore head driver, No. 2 1
5 1000701-6 T-handle fore head driver, No. 3 1
6 1000702-1 T-handle socket wrench, 8mm. 1
7 1000702-2 T-handle socket wrench, 9mm. 1
8 1000702-3 T-handle socket wrench, 10mm. 1l
9 1000702-6 T-handle socket wrench, 14mm. i
10 1000702-8 T-handle socket wrench, 17mm. 1
11 1000702-9 T-handle socket wrench, 19mm. 1
12 1000702-10 T-handle socket wrench, 2lmm. 1
13 1000702-11 T-handle socket wrench, 23mm. 1
IS5 1000708-2 Double-head spanner, 8 x 9mm. 1
16 1000708-4 Double-head spanner, 10 x 14mm. 1
1if 1000708-1 Double-head spanner, 17 x 19mm. 1
18 1000708-10 Double-head spanner, 21 x 23mm. 1
19 1000709-3 Screwdriver with wooden handle,
100mm. (4) 1
20 1000709-5 Screwdriver with wooden handle,
150mm. (6) 2l
21 1000709-19 Screwdriver with plastic handle,
100mm. 1
22 1000707-8 Socket wrench for inserting stud
bolt, 6mm. 1
23 1000707-9 Socket wrench for inserting stud
bolt, 8mm. 1
24 1000413 Tap with handle, 5—6—8mm. 1 set
25 1000415 Dies with handle, 5—6—8mim. 1 set
26 1000710-10 Fliers 1
27 1000710-12 Long-nose pliers 1
28 1000710-22 Snap ring remover 1
29 1000707-23 Nipple spanner for tightening spokes 1
30 1000707-24 Nipple spanner for tightening spokes 1
31 1000318-2 Feeler gauge, type 300M 1
32 1000501-1 Feeler gauge, type 65M 1
33 1000715-23 Rubber hammer 1
34 1000780-6 Tool box 1

Tools are only supplied as a complete set

PRICE ON APPLICATION

52



Special Tool

SPECIAL TOOLS

53




SPECIAL TOOLS

Illus.
No. Part No. Description
: 1 11000101 Flywheel holding tool
2 11000103 Flywheel puller
3 11000104 Drive sprocket holding tool
4 11000108 Timing gear puller
5 11000106 Timing gear puller
6 11000107 Timing gear driver
7L 11000108 Tappet adjusting socket wrench
8 11000109 Tappet locknut socket wrench
9 11000110 Clutch body holder
10 11000111 14mm. locknut spanner (clutch retaining)
11 11000112 Valve seat cutter, 45-degree angle
12 11000113 Valve seat cutter, 120-degree angle (inlet valve)
13 11000114 Valve seat cutter, 120-degree angle (exhaust valve)
14 11000115 Valve seat cutter, 30-degree angle (inlet valve)
15 11000116 Valve seat cutter, 30-degree angle (exhaust valve)
16 11000117 Valve seat cutter holding tool
17 11000119 36mm. C spanner
18 11000120 Socket wrench, fork stem nut
19 11020101 Rotor puller (C102-CD105)
20 11020102 Rotor holding tool (C102-CD105)
21 11100101 Clutch body holder (C110-C114-C115)
22 11100102 Clutch spring compressing tool (C110-C114-C115)
23 11100103 23mm. spanner
24 1900116 Valve spring compressing tool
25 1000780-3 Tool box

Special tool set complete — part No. 11000100
Tools are only supplied as a complete set

PRICE ON APPLICATION

54







i

. MOTOR TRADING CO.




IceniCAM
Information Service

www.icenicam.org.uk



